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Australian Woal Testing Authority Ltd — trading as AWTA Textile Testing, ,
A.B.N. 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O. Box 240, North Melbourne, Victoria 3051 BY:
Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

fLFC“IENT , MATER ALISED PTY LTD o Lo ' TEST NUMBER o 74550711—Mn

19 HEATH-ROAD- - - ’ S .- DATE . CC . 1 1970272007

- BLAKEHURST NER 2221 1';:1_. ... ORDER NUMBER : NT1342  J

'-SAMPLE DESCRIPTION Cl:l.ents Ref T b Sheer" o
g White woven fabric . O
I Nom: 100% polyester FR 75g/m2 approx.

AS;1530.2-1993 o _Test for Flammablllty of Materlals'

DATE TESTED: - _Flammablllty Index: 1 f Range 0 - 100 for most materlal
16/02/2007 . e Length width. '
' ’ Spread Factor Range 0-— 40 o0 '-*.;0-'

'.Heat Factor. Range 0 = upward O

Mﬁxrmum helght {d) mean‘: ‘T:.Z“ZO}S.{’p-;OwB e

R < SO ¢ IO BRI o W) SR T
Time (t) ;-‘-f' smean-- - NAAT L T N/RAD ST st
. Loev L N/A T U NJ/A 5

Heat (a) C s mean - R A TSRS NS T degc min
' Sooev oo 0.0 0.0 :
No of spe01mens tested . : T g

These test results relate only to the behaviour of ‘the test: spec1mens of the '
material under the particulir: conditions of the tegt, and they.are not

. intended to. be the .sole criterion’ for asse551ng the potentlal flre :
fhazard of the materlal in use | ;

© Australian Woal Testing Authority Ltc A This Laboratory is accredited by the National Association of Testing Authorities, Australia, for:
Copyright - All Rights FReservad NATA - Chemical Testing of Textiles & Related Products : AccreditationNo. 983
-Mechanical Testing of Textiles & Related Products : Accreditation No. 985
-Heat & Temperature Measurement : Accreditation No. 1366

The tests reported herein have been performad in accordance with Its terms of accreditation. Samples, and
their identilying doscriptions have bean provided by the client untess othe: atedTRWTA Ltd makes no
warranty, implied or otherwise, as to the source of the tested samples. T ove test resyils relate only to the
sample or samples tested, This document shall not be reproduced exg€pt in full and shafl be rendered vaid if
amended or altered. This document, the names AWTA Textlle Pbsting and AWTAALd may be used In
advertising providing the content and format of the advertisemerft have been apprbved in advance by ths
Managing Director of AWTA Ltd. /

MICHAELA. JACKSON B.Sa.(Hons)

AGING DIRECTOR

0204/5/08
APPROVED SIGNATORY
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CLIENT @ MATERIALISED PTY LTD TEST NUMEER  : 7-452273-E
DATE DB 11,94
CRDER NUMBER & 1090
SAMELE DESCRIFTION CLIENTE KEF: DEA
A : EHEER WIVEN DRAFERY FAERTC
COLTRIR D FVORY
APRROX MASS! 7En/mE
THESE RESULTS MUST BE CONSIDERED IN CONJUNGTION
WITH- THE. COMMENTE ON THE FOLLOWING PAGECS)
MATERIAL EFECIFICATION FROVIDED BY CLIENT!
NMHENQL COMFOE1TIONT 100% POLYESTER
AL LEED.E. 198 SIMULTANEDUS DETERMTN&TIUM'uF'IGNITAFIJlTV,_FLAME'
AMDT MO 1 APR D FROPAGAT IO, HEAT RELEAZE AND. SMOKE RELEAS
RESULTS | CMESN STANDARD ERRTIR
IGNITII!N TIME NIE el T NI
FLAME FHUFQGQTTHN TINME ML = NIL.
MEAT RELEASE INTEGRAL NIL L R/ NIL.
SMOKE RELEASE, LOG D NIL. . S NIL
OETICAL DENSITY, D NIL I -
CNUMEER OF SPECIMENS IGNITED: o
NUMEIER DF SFECINENS TEETEDI &
REGULATIRY IGNITABRILITY INDEX O RANGE 0-30
INDTCES: SRREAD OF FLAME INDEX O RANGE O-10
HEAT EVOLVED INDEX - o RANGE O=10
EMOKE DEVELOFED INDEX S 0-1  RANGE 0-10
BOn . | (CONTINUED NEXT FAGE Y PAGE 1

© Australlan Woal Testing Authetity Ltd

Copyright.- All Righls Raserved
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Th'is Laboratory Is raglstered by the Natlonal Association of Testing Authorlties, Austrefia, for; -
~ Chemical Testing:of Textiles & Related Products Reglstration No, 983 .

U I —'| .
I - Mechgnical Testing of Textfles & Felated Produsts ~Regisiration No. 986
) - Heat & Tamperalure. Measurgrnent - - Reglsiration No. 1356

% The above lasts have been performed In accordance with NATA's terms. of reglstration, Samples and thelr
kientltying descriptions-are normally submitted by the client unloss otherwlse stated, AWTA Textile Tasting
makes no warranty, implied or otherwise, as o the sourse of the tesled sample, The dbove tests relate onty
10 thé-sample lested. This document shall not be reprodused except In-full and shall be rendered vold 1f
amanded oraltered, This decument may notbe used inany farin of advenising without the pricrwrltten consent

of the Managing Director of AWTA Ltd,
Lﬁm@a-
AUTHOR TEED
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0.J.WARD B.5c.MAJAS.

MANAGING DIRECTOR:
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CLIENT © MATERIALIZED STY LTD ‘ _ ' TEST NUMBER 1 7-4B3275-87
" : ' : L ODATE DAL 11,94
CRDER NUMBER © 10320 '

COMMERNTS

THE RESULTS OF THIS FIRE TEST MAY BE USED TO DIRECTLY ASSESS
FIRE HAZARD, BUT IT SHOULD BE RECOGNIZED THOT A SINGLE TEST
METHID WILL- NOT FROVIDE A FULL ADSESSMENT OF FIRE HAZARD UNDER
AlLFIRE CONDITIONS, : ' L

TENITION TS INITIATED &Y A FILOYT FLAME THAT 15 HELD NES&R,
BUT DOES NOT TOUCH THE SPECIMEN. A MATERIAL THAT DOES NOT
CIGNITE DURING THE STANDARD TEST MAY IGNITE IF CONTACTED
WITH A FILOT. FLAME DURING THE TEST. .

EACH TEZT SPECIMEN WAT SANDWICHED BETWEEN TWD LAYERES OF GALVANISED
WELDED SQUARE MESH MADE FROM WIRE OF AUMINAL DIAMETER O.Smm AND
MNERTINAL SPACTING 1Emm TN BOTH DIRECTIONS AND THE ASEEMELY CLAMPED
N FOUR FLACES . R .

THE SPECIMENE MELTED AND FLOWED AWAY FROM THE ARES OF MAXIMUM HEAT

DURING THE TEST. DUE YO THIS PHENOMENA, IT SHOULD BE RECOGNISED

THAT THIE TEST RESULT MAY NIT BE. A& TRUE INDICATICON OF THE FRODUCT 'S
FIRE HAZARD FROPERTIES. Lo : . ' S

THE SFECIMENS WERE MOUNTED TO SIMULATE USE IN AN UNSUFFURTED OR
FREE HANGING MODE.  THE RESULTES MAY BE SIGNIFICANTLY DIFFERENT
WHEN MIUNTED TO SIMULATE A WALL CLADDING OR URHOLETERY AFFLICATION.

-
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BEREE S 0 (CONTINUED NEXT PAGE)  PAGE

@ Australlan Waol Testing Authorlty Lig [N ‘ " This Laberatory Is registerad by the Nelional Assoglation of‘TesUng Authorties, Australia, for:

Copyright - All Rights Rassrved - Chamlcal Testing of Textiles & Refated Products ' Pegistration No, 983
l + Machanlca! Testing of Texliles & Related Produots - : Agglstralion No. 985
- Heat & Temperature. Measurament : Regqistration No, 1358

. % The above tests Have besn performed in agcordange with NATA'S termns of registration. Samplas and thelr
identifylng descriptions are nermally submitted by the cllent unless otherwisa stated, AWTA Textila Testing
makes nowarranty, impllad or otherwiss, as to the solirce of th tested. sample.. The above tests relale only
to the sample tested. THIs decument shall not be reproduced axcept In full and. shall be rendered vold:if
amendsd-ralterad. This document may notbe used In any formeof advertising witpout the prior wiitten congent

© - of the Managing Dirscter of AWTA, Lid,

. o D.J WARD B.Sc MALAS,
FRATHUIR TmED ST ENATORY MANAGING DIRECTOR
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CLIENT © MATERIALISED PTY LTD - ' ' TEST RUNMBER 7f45ﬁﬁ7ﬁlﬁh
| - S S . DATE RS-0 S ANV
o R TRDER BUMBER | 1090

EMOKE DEVELORED INDEX 18 REFORTED A% O-1 DUE T THE INAEILITY
BFOTHE BMOKE MEASUREMENT EQUIFMENT TO RESCOLVE AN INDEX 0F ZERD.

CEUBMITTED SAMFLE TS NOT . SUITABLE FOR EVALUATION BY AS 163

' A% THE
SAMFLE MELTEDR AWAY FRUM THE. JGNITION SOUSCE. (A% 183 '

SECTION 1.1

), e

FAGE £
© Audtralian Wool Testing Authority Lid IR This Laboratory Is registerad by the National Association of Testing Autharlties, Australla, for:
Copytight - All Righis Resarved ) A . - Chemical Testing of Textlies & Retated Products T Reglstration No. 983
: m » Machanloal Testing of Texllles & Relaled Products : Reglstration No, 985
- Heat & Température Measurement . . Reglstration No, 1356

¥ The above tests Have been perfarined In accordance with NATA's terms of reglstration, Sampies and thelr
ldentifying deserplions are normally submittad by the client unless otherwise stated, AWTA Textile Tasting
makes no warranty, Implied ar otherwlss, &s to the-source ol the lasted sampls. The above tests relate only
lo lhe sample-tested. This documant shall not be reproduced except I fll and shall be rendered vold it
amended craltered, Thisdocumentmay notbe used Inany form of advartising witho(l the prior written songsent

of the Managing Dlractor of AWTA Ltd. m . }\k@i}
D.JWARD B.So., MALAS,

AUTHORIEED STENATORY | WANAGIG bifEoTOR
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